



| Test | Report | Report No.: PL2003385 | Page 1 of 8 |
|----------------------------|-----------------|--|----------------|
| Applicant: | GUANGZHOU J | JULONG SPORTS PRODUCTS CO., LTD | |
| Address of Applicant: | 4th Floor, No.1 | Yongfu RD, Yongfa Ave, Xinhua, Huadu, Guangzł | nou, China |
| Date of Receiving Samples: | Mar 20, 2020 | | |
| Testing Period: | Mar 23, 2020 to | o Mar 27, 2020 | |
| Description of Complete | | | |
| Description of Samples | <u> </u> | | |
| - | - | ion was/were submitted and identified by/on beha | alf of client; |
| Sample Name: | Safety GLASS | ES | |
| Model No.: | JL-08 | | |
| Quantity: | 12 Pairs | | |
| Material: | Plastic | | |
| Scale No.: | Not provided | | |
| Color: | Transparent | | |
| P.O. No.: | Not provided | | |
| Supplier / Brand: | Not provided | | |
| Buyer: | Not provided | | |
| Goods exported to: | Not provided | | |
| Country of Origin: | China | | |
| Requested Standard: | EN 166: 2001 | Personal eye - protection – Specifications; | |
| | EN 167: 2001 | Personal eye - protection – Optical test method | ls; |
| | EN 168: 2001 | Personal eye - protection - Non-optical test me | thods; |
| Results/Remarks: | | o the following page(s). | |
| | \$ | Issued by stamp Date of Issued: Mar 27, 2020 | |
| | | For and on behalf of: | |
| | | Shenzhen Precision Eyewear | |
| | | Testing & Inspection Services Co., Ltd. | |

雪湖

Manager: WenHua Li

 4/F., Building A&B, No. 68 Xiaokang Road, Dakang Shangzhong Village, Henggang Town, Longgang District, Shenzhen, Guangdong, China

 Tel: +86-0755-84264042
 Fax: +86-0755-84263248
 E-mail: info@pel-eyewear.com;
 Website: www.pel-eyewear.com;





Test Report

Report No.: PL2003385

Page 2 of 8

Tests Conducted

Note: The applicant's attention was drawn that the manufacturer should not use the frame materials which are known to cause irritation, allergic or toxic reaction during wear in a normal state of health against significant proportion of users.

| | Requirement | | | Те | sting | |
|---|---------------------------------------|---------|--------------|--------------|--------|----------------------|
| | est Items | Accordi | ng to Clause | According to | | Results ¹ |
| -01 | | EN | Clause | EN | Clause | (- A) |
| General construction | | 166 | 6.1 | | | Р |
| Materials (Nickel releas | se) | 166 | 6.2 | | | NA |
| Headbands | | 166 | 6.3 | | | Р |
| Field of vision | | 166 | 7.1.1 | 168 | 18 | Р |
| Refractive powers | Spherical refractive powers | | | | | (|
| (Unmounted oculars | Astigmatic refractive powers | 166 | 7.1.2.1.1 | 167 | 3.1 | NA |
| covering one eye) | Prismatic refractive powers | | | | | |
| Refractive powers | Spherical refractive powers | | 200 | | | |
| (Mounted oculars and | Astigmatic refractive powers | 166 | 7.1.2.1.2 | 167 | 3.2 | Optical Class 1 |
| covering both eyes) | Prismatic refractive powers | | | | | Class I |
| | Oculars without filtering action | 166 | 7.1.2.2.1 | 167 | 6 | Р |
| | Oculars with filtering action | 166 | 7.1.2.2.2 | 167 | 6 | NA |
| Transmittance | Ultraviolet Filter | 170 | 4 | 167 | 6 | NA |
| | Sunglare Filter for Industrial Use | 172 | 4.1 | 167 | 6 | NA |
| Variations in transmittance | Oculars without corrective effect | 166 | 7.1.2.2.3.1 | 167 | 7 | NA |
| (Exempt oculars without filtering action) | Oculars with corrective effect | 166 | 7.1.2.2.3.2 | 167 | 7 | NA |

 4/F., Building A&B, No. 68 Xiaokang Road, Dakang Shangzhong Village, Henggang Town, Longgang District, Shenzhen, Guangdong, China

 Tel: +86-0755-84264042
 Fax: +86-0755-84263248
 E-mail: info@pel-eyewear.com;
 Website: www.pel-eyewear.com





Test Report

Report No.: PL2003385

Page 3 of 8

Tests Conducted

| | Requirement | | | Те | sting | |
|--------------------|---------------------------------------|---------------------|-----------|--------------|--------|---------|
| | To ad Idama | According to Clause | | According to | | Results |
| Test Items | | EN | Clause | EN | Clause | |
| Diffusion of lig | ght | 166 | 7.1.2.3 | 167 | -4 | Р |
| Quality of ma | terial and surface | 166 | 7.1.3 | 167 | 5 | Р |
| Minimum rob | ustness ² | 166 | 7.1.4.1 | 168 | 4 | NA |
| Increased | Unmounted oculars | 166 | 7.1.4.2.1 | 168 | 3.1 | NA |
| robustness | Complete eye-protectors and frame | 166 | 7.1.4.2.2 | 168 | 3.2 | Р |
| Stability at an | n elevated temperature | 166 | 7.1.5.1 | 168 | 5 | Р |
| Resistance to | oultraviolet radiation (oculars only) | 166 | 7.1.5.2 | 168 | 6 | Р |
| Resistance to | o corrosion (All metal parts only) | 166 | 7.1.6 | 168 | 8 | NA |
| Resistance to | o ignition | 166 | 7.1.7 | 168 | 7 | Р |
| Protection ag | ainst high-speed particles | 166 | 7.2.2 | 168 | 9 | NA |
| Lateral protection | | 166 | 7.2.8 | 168 | 19 | Р |
| Information s | upplied by the manufacturer | 166 | 10 | | | NR |

Remarks: 1. P = Pass; F = Fail; NA = Not Applicable; NR= Not require; X=Checked;

2. This requirement relates only to cover plates and oculars with filtering effect and not be assessed if these Items are intended to meet the requirements for increased robustness or resistance to high speed particles, in which case the requirements of 7.1.4.2 or 7.2.2 shall be met.







Test Report

Report No.: PL2003385 Pa

Page 4 of 8

Test Result

General construction — Clause 6.1

| Oceanala Nic | Det | fects | | |
|--------------------|---------------------|------------------------|--|------------------|
| Sample No. | Observed | Absent | Comment | Result(s) |
| 2003385-(01~03) | | Х | | Р |
| Requirements: | | | | |
| Eye-Protectors | shall be free of pr | ojections, sharp edges | s or other defects which are likely to | cause discomfort |
| or injury during u | use. | | | |

Field of vision — Clause 7.1.1 / EN 168:2001 Clause 18

| Sample No. | Head- | form | Exhibit minimum field of vision defined in the standard | | | | Comment | Result(s) |
|-----------------|--------|-------|---|----|----------|---|---------|-----------|
| | Medium | Small | Yes | No | | | | |
| 2003385-(01~03) | х | 70- | X | | <u> </u> | Р | | |

Refractive powers— Clause 7.1.2.1 .2 / EN 167:2001 Clause 3.2

| | 6 | Refractiv | ve powers | -42 | Differ refract | | | |
|-----------------|---------------|------------------------|-----------------|-------------------------------|-------------------|---------|----------|--------------------|
| Sample No. | Spheric | cal (m ⁻¹) | Astigm | Astigmatic (m ⁻¹) | | ontal | | Result(s) |
| | Left | Right | Left | Right | Base Out | Base In | Vertical | |
| 2003385-01 | +0.05 | +0.02 | 0.00 | 0.05 | 32 | 0.01 | 0.01 | |
| 2003385-02 | +0.04 | +0.03 | 0.00 | 0.04 | | 0.02 | 0.01 | Optical class 1 |
| 2003385-03 | +0.04 | +0.03 | 0.00 | 0.00 | | 0.00 | 0.02 | |
| Requirement: Pe | ermissible to | erances fo | or refractive p | owers : | | S. | | S. |
| Optical class 1 | ±0 | .06 | 0. | .06 | 0.75 | 0.25 | 0.25 | |
| Optical class 2 | ±0 | .12 | 0. | .12 | 1.00 | 0.25 | 0.25 |] |
| Optical class 3 | +0.12 | ~ -0.25 | 0. | .25 | 1.00 | 0.25 | 0.25 |] |

Measurement Uncertainty (if necessary):





<u>Test Report</u>

Report No.: PL2003385

Page 5 of 8

Test Result

Transmittance (without filtering action) — Clause 7.1.2.2/ EN 167:2001 Clause 6

| Comple No. | Demuinemente | Luminous Transmit | ttance,тv (%) | Decut/(a) |
|------------|------------------------|-------------------|---------------|-----------|
| Sample No. | e No. Requirements | Left | Right | Result(s) |
| 2003385-01 | | 91.6 | 91.4 | Р |
| 2003385-02 | τ _v > 74.4% | 91.1 | 91.0 | Р |
| 2003385-03 | | 91.8 | 91.7 | P |

Measurement Uncertainty (if necessary):

Diffusion of light — Clause 7.1.2.3 / EN 167:2001 Clause 4

| . | | Diffusion of lig | ght (cd/m²) / Ix | |
|------------|--------------|------------------|------------------|-----------|
| Sample No. | Samples type | Left | Right | Result(s) |
| 2003385-01 | DV T | 0.03 | 0.02 | Р |
| 2003385-02 | ш | 0.09 | 0.04 | Р |
| 2003385-03 | | 0.06 | 0.05 | Р |

Requirements:

The maximum value of the reduced luminance factor shall be :

I 1.00(cd/m²) / lx for welding filter;

II $0.75(cd/m^2)$ / lx for oculars used in eye-protectors against high speed particles;

III 0.50 (cd/m²) / Ix for all other oculars;

Measurement Uncertainty (if necessary):







<u>Test Report</u>

Report No.: PL2003385

Page 6 of 8

Test Result

Quality of material and surface — Clause 7.1.3 / EN 167:2001 Clause 5

| Sample No | Defects | s | a and a | |
|----------------------------|------------------------------|-------------------------|-------------------------------------|-------------------|
| Sample No. Observed Absent | | Comment | Result(s) | |
| 2003385-(01~03) | | Х | | Р |
| Requirements: | CAS . | (And | (A) | (A) |
| Except in a marginal | l area 5 mm wide, oculars | shall be free from any | v significant defects likely to imp | pair vision in us |
| such as bubbles, sc | ratches, inclusions. dull sp | oots, pitting, mould ma | arks, scouring, grains, pocking, | scaling and |
| undulation. | | | | |

Increased robustness — Clause 7.1.4.2 / EN 168:2001 Clause 3.1

| | Test temperature | | Defe | ects | | |
|---|------------------|---------------|----------|--------|---------|-----------|
| Sample No. | (°C) | Test position | Observed | Absent | Comment | Result(s) |
| 2003385-(04~05) | | Left Frontal | 9-4 1 | х | · | Р |
| 2003385-06 | 55 | Left Lateral | 71 | Х | | Р |
| 2003385-(07~08) | | Left Frontal | 1 0 | X | | Р |
| 2003385-09 | -5 | Left Lateral | | Х | A - 5 | Р |
| 2003385-(04~05) | | Right Frontal | | Х | - / | Р |
| 2003385-06 | 55 | Right Lateral | (k) | x 🖂 | | Р |
| 2003385-(07~08) | | Right Frontal | | Х | - | P |
| 2003385-09 | -5 | Right Lateral | ~ | Х | | Р |
| Requirements: The following 1. ocular fra 2. Ocular de | | cur: | | 0 | | |
| -6- | -95 | 1 | | | 1 | |

Stability at an elevated temperature — Clause 7.1.5.1 / EN 168:2001 Clause 5

| Sample No. Observed Abser | Apparent d | eformation | Comment | and the second s | Decult(c) | |
|------------------------------------|-----------------------|---------------------|--|--|-----------|--|
| | Absent | Comment | - Contraction of the second se | Result(s) | | |
| 2003385-(04~06) | | Х | | | Р | |
| Requirements: Assembled eye-pro | otectors shall show r | no apparent deforma | ition; | | | |

 4/F., Building A&B, No. 68 Xiaokang Road, Dakang Shangzhong Village, Henggang Town, Longgang District, Shenzhen, Guangdong, China

 Tel: +86-0755-84264042
 Fax: +86-0755-84263248
 E-mail: info@pel-eyewear.com;
 Website: www.pel-eyewear.com





<u>Test Report</u>

Report No.: PL2003385

Page 7 of 8

Test Results

| Samples | type | - | Sample No. | | | | | | | |
|--|---------------|------|------------|-------|--------|-------|---------|--|--|--|
| Oculars used in eye-protectors against high speed particles Test Items | | 2003 | 3385-01 | 20033 | 385-02 | 20033 | 385-03 | | | |
| | | Left | Right | Left | Right | Left | Right | | | |
| The relative change | Before Expose | 91.6 | 91.4 | 91.1 | 91.0 | 91.8 | 91.7 | | | |
| of luminous | After Expose | 91.6 | 92.1 | 91.6 | 91.6 | 91.6 | 91.8 | | | |
| transmittance (%) | Difference | 0.0 | 0.8 | 0.5 | 0.6 | -0.2 | 0.1 | | | |
| Reduced scattered | Before Expose | 0.03 | 0.02 | 0.09 | 0.04 | 0.06 | 0.05 | | | |
| light coefficient (cd/m²) / lx | After Expose | 0.03 | 0.02 | 0.04 | 0.04 | 0.04 | 0.05 | | | |
| Result | (s) | | P | | P | | Р 🚽 🔪 🔪 | | | |

| 1. The relative change of luminous Luminous transmittance | | Permissible | The maximum value of the reduced luminance factor | |
|--|-----------|-------------|---|--|
| Less than (%) | Up to (%) | relative | shall be: | |
| | | Change (%) | 1.00(cd/m²) / lx for welding filter; | |
| 100 | 17.8 | ±5 | - 0.75(cd/m ²) / lx for oculars used in eye-protectors | |
| 17.8 | 0.44 | ±10 | against high speed particles; | |
| | | <u> </u> | - 0.50 (cd/m ²) / lx for all other oculars; | |

Measurement Uncertainty (if necessary):

Resistance to ignition — Clause 7.1.7 / EN 168:2001 Clause 8

| Sample No. | Continued combustion | | 0t | Beeult/e) |
|-----------------|----------------------|------|---------|-----------|
| | Yes | No 🥠 | Comment | Result(s) |
| 2003385-(04~06) | | x | | Р |

Requirements:

Eye-protectors shall be considered to be satisfactory if no parts ignites or continues to glow after removal of the steel rod.





- 20 mm

<u>Test Report</u>

Page 8 of 8

Test Results

Lateral Protection — Clause 7.2.8 / EN 168:2001 Clause 19

Sample Photo:



----Report End-----

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of PEL (Precision Eyewear Testing & Inspection Co., Ltd.), this report can't be reproduced except in full.